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ASTM D7234 Pull-Off Adhesion Strength of Coatings on Concrete

209-DAY RESULTS
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y! gth, p P bond strength, psi
A >480 no failure
B ACT 2170 120 209 >80 no failure >480 na
C >480 no failure

Note: The maximum pressure the PosiTester can apply to the system is 480 psi.

Ambient Conditions: 73°F/50%RH

ACT 2170 12hr

| concrete

Key for plane of failure (failure mode)

a. Adhesive failure at ACT 2170 12hr and epoxy ("5-minute epoxy") interface to dolly
b. Cohesive failure within ACT 2170 12hr

c. Adhesive failure between ACT 2170 12hr and concrete
d. Cohesive failure within concrete

Notes:

1. Tests performed in accordance with ASTM D7234-12 using DeFelsko PosiTest AT-A, s/n AT06200, calibration cert. no. 12-276519, Sept. 14, 2012, with 50mm
diameter circular fixture and 55mm annular bearing ring.

2. Tests reported herein represent specifically the specimens tested.

3. This report may not be reproduced except in its entirety.
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